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About Auspring

Auspring is a leading specialty chemical company, founded in 1992 and

headquartered in Zhongshan District, Taipei City. We apply advanced plastic

dyeing and manufacturing technolg ;’. Q[ Germany, dTicated to researching,
n

developing, producing, and selligs ofat't _;:‘!‘»' Bserbatch and colored particles for

' " "r‘*‘v r m?atch, and dyeing

L

spinning and injection molding
services for various special en

Auspring has 1SO014001 & 53‘0 CEI Gl al Recycled Standard)
certification as a professional proguctic anUfacilllng factory that
complies with internajignal.env onme el reaul e use raw materials that
meet SGS certification standards anc regulations such as RoHS,
REACH, and Oek-Tex, providing customers with various environmentally friendly
materials for color matching and processing services.

OIMPIV W

Auspring has two production bases, located in Jiangxi, China, and Taoyuan,
Taiwan, respectively, providing fast marketing services for both sides of the
Taiwan Strait and overseas.



SCOPE CERTIFICATE

Scope Cortificate Number CUL021277GAS

Jiangxi Tak Chun Plastic Fiber Technology Co. Ltd.
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QUALITY MANAGEMENT
SYSTEM

CERTIFICATE

Awarded to
Jiangxi Tak Chun Plastic Fiber Technology Co., Ltd.

Organization Code: 91361000336413044J

Registration Add.: Houfa Industrial Park,Le'an County,Fuzhou City,Jiangxi Province

Office Add.: Houfa Industrial Park,Le'an County,Fuzhou City,Jian;
Production/Service Add.: Houfa Industrial Park,Le'an County,Fuzhou City,

Province

Zip Code: 344300

The Quality Management System of the above

organization has been assessed and Found to be in accordance with

First S.A.

the requirements of the standard:
GB/T 19001-2016 / ISO 9001:2015

Scope of this management Certification

Production of masterbatch for plastic fiber

Labelling ‘
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1ISO14001 & 9001 certification and GRS (Global Recycled Standard) certification

ENVIRONMENTAL
MANAGEMENT SYSTEM

CERTIFICATE

Certification No. : HXC18918E20449R1S
Awarded to
Jiangxi Tak Chun Plastic Fiber Technology Co., Ltd.

Organization Code: 9136100033641 3044)

Registration Add.:Houfa Industrial Park,Le'an County,Fuzhou CityJiangxi Province
Office Add.:Houfa Industrial Park,Le'an County,Fuzhou City,Jiangxi Province
Production/Service Add.: Houfa Industrial Park,Le'an County,Fuzhou City.Jiangxi Provinee
Zip Code: 344300

The Environmental Management System of the above
organization has been assessed and Found to be in accordance with
the requirements of the standard:

GB/T 24001-2016 / I1SO 14001:2015

Scope of this management Certification

Production of masterbatch for plastic fiber
involved in the environmental management activities

First SA. Labelling Labelling ‘ Third SA.
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(&) stas H

SE{EBAIE
Date of Issue:29 Oct. 2018 Date of Supervision:27 Aug. 2021 Velid until:28 Oct. 2024
Room B02, 2nd Building, No. 6 South Street of Gulou, Changping District, Bel jing City,China  010-57146599
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Factory Introduction

« 2024%F01RKLE - MRETHAABTEA

« As of the end of January 2024, the
total number of employees in the two
factories will be 78

- BREXE . e¥75008 7T
« Consolidated capital: NT$75 million
- IHEEX : 8 - DB - HAX - BRAE: 4"
e g ATSDYing
« Sales countries: Taiwan, China, Japan,
Malaysia, Vietham
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Jiangxi Dechun Plastic

Fiber Technology Co., Ltd iR A R ]
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Auspring

Textile

business organization

(Taiwan * China

YoungShing

Color & Functional MB
R&D, Manufacture

Dope dye & functional
yarn,
Textile products
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Auspring’s Profile

Company founded in November 1992.
Unified Business No.: 86892402

Address: 4F.-2, No.2, Minzu E. Rd., Zhongshan Dist.,
Taipei City 104, Taiwan

g EERHBRAT

AUSPRING CO., LTD.




Color-Matching Service
Type : Filament fiber, staple fiber,

injection

Resin Carrier : PET ~ PA ~ PP ~ LDPE -

PBT - ABS * PC...

Functional Masterbatch:

Bamboo Charcoal
Far-Infrared
Super-Cool
Anti-UV

Anti-Blocking
Flame Retardant
Anti-Bacterial
Anti-static

Distributor & Agents of:

Phillips Carbon Black Limited

. (SITRAPLAS

[ Masterbatch }

LUVOCOM ..

. I
High-performance compounds P =




al Masterbatch

P R (R

We provide tailor-made masterbatch for our customersin a
variety of carriers with

“*Reasonable and Competitive Price

% Complies with International Environmental Regulations and and

European Standards 100%

° . o] eqe
% Great dispersibility 90% .
80% | o
° . .
% Stable tinting strength 70%
60% " 0"/ . 6 ;
50%
40%
30%
20%
10%
0%
co2 Chemical  Chemical Power Water Energy
Emission (’;’;‘x‘%‘?"(‘i consumption consumption consumption consumption

Significantly reduce the pollution during production

The use of dope dyeing per ton

Viasterbatch ¢ i ension Fc):an l)f/edugcepCOZ

@& An energy saving & emission by about 1.2 tons, waste
environmental friendly product water discharge by 32 tons, save

electricity by 230Wh, and save

steam by 3.5m3.



(1)ESG Circular Economy Materials :Green-silica

« CMP,  also known as Chemical-Mechanical
Polishing, is a core technology in the & - i
semiconductor  component = manufacturing RS Pl 5
process. It uses chemical corrosion and
mechanical force to flatten the silicon wafer or
other substrate materials during processing. Use
recycled CMP slurry for purification, separation
and grinding to recycle resources.

=
B

e

» Then, processes such as mixing, melt extrusion, /ccﬁ%fﬁlﬂﬂﬂ‘l
granulation, and spinning are carried out to A
enhance the functional value of the fiber. S :

. Comf)ly with international standards for ESG
a

/¥ Global Recycled
. w Standard

circular economy. _—
|
* Raw materials passed EU ROHS, REACH, AfPS = 8 | s
(German Product Safety Council) ke ComPLANGE



* The fiber has properties such as

v/ far-infrared rays
v antibacterial

v UV resistance
v’ wear resistance
v antistatic

v’ coolness

* Republic of China patent:M636165

* Yarn specifications (-\'éﬂem bal Recycled

C ) " w_ Standard
" ReNylon-70/48

Y,  RePET-75/72




Antibacterial >99.99
SGS

4F-2 No. 2, Mireu E. Ra., Znongshan Dist,
Taipei Ciy, Taiwan, ROC

The following sample was submitied and dentfed by applicant as:

Sample Descripion ¢ Apiece of recyched nylon knitled fabeic containing waler sio2
Color : Whie

Agphcant . Auspdng Co., Lid.

Sample Receiving Date © Apc 18,2023

Test Performance Period I Ape 18 2023w Ape 27, 2023

Test Performed . Sk d tesis) as ted by apphcant

Test Resurs ¢ Forfurher details, please refer 1o the following page(s).

* Residual sampile retumed 10 applicant.

Remark: Test results have boen taken from report number No: TX41338 /2023 /ER, Date: Ape. 27, 2023

Signed for and on behalf
SGS Taiwan Ltd.

Chang Chia Hao, R
Technical Manager

Textie Laboratory
Test Report No: TXA1333A 2023 LI Date: Dec. 25, 2023 Page 2 of 2

Test Results:

Anmbacteral Finishes on Textle Materials (XS L1902:2015)

As received
Test Bacteria | Staphwiococous aureus BCRC No. 10451
Absorption Method CFU LOG
The test inccukum (CFUWML) 18100 53
Control specimen at  Ohr (CJ) 31x100 45
Contral specimen at 18 (C) 1610 7.2
Testing specimen at  Ohr (T 37100 46
Testing specimen at 18hr (T) <20 <1.3
Contrel specimen growth vakue (F) | Testing specimen growth value (G) Amn m:gg \«::n b:r),)
F=logG - kegCs G=logT, - kgT: ;E;-G
27 -33 >6.0
Note

1. The test report merely refiects the test resuls of the consigned maners of the dient and is not a certiication
of the legitimacy of the related groducts

2. The report is in vain if it & partly reproduced of used

3. The test inoculum shall be at 1.0*10* to 3 0*10* CFLm

4. Control specimen growth value (F) shallbe = 1.0

5. Antbacterial actiiy value (A) caleudasion in the case of og Co > log T, substitute log Cofor log Te.

6. Antbacterial activity value (A) shal be 2 = A < 3 for Efoct antibacterial property.

7. Antbacterial activity value (A) shal be 3 = A for Full effect ansbactenial property.

Tested by relevant SGS laboratory.

** End of Report ***



weadar resistance
Over 150,000 times

Textile Laboratory

Test Report

NO: LT2306028

Date: July 17, 2023 Page: 10F 1

The following sample was submitted and identified by applicant as:

Sample Description
Color

Fiber Content
Construction

Art. No.

Applicant

Sample Receiving Date
Test Performance Period

One sample of woven fabric plain full-dull

Khaki

100% Recycle Nylon (43% SiO2 Recycle Nylon)
137T*102T/ RE-NFD70DTY*RE-NFD70/48DTY(Si02)
LNP-23013

Young Shing Textile Technology & Development Co., Ltd
July 07, 2013

July 07, 2013 to July 17, 2023

far-infrared rays

Manufacturer:
Address:
Telephone;
Sample Name:
Receivingn Date:
Testing Date;
Lab Location:

92%

YOUNG SHING TEXTILE TECHNOLOGY & DEVELOPMENT CO.. LTD.,
4F.-2NO.2 Minzu E.Rd.,Zhongshan Dist., Taipai City 104, Taiwan
02-2598-1121#63 / 02-2598-1151

Nylon fabric containing recycled wafer sio2 material

2023/04/18

2023/04/18

Yinger Center / Chemical Lab

........

[tems

Test Performed Selected test(s) as requested by applicant.
Test Results For further details, please refer to the following.
* Tested sample returned to applicant.
Test Results

1.Abrasion Resistance (9 kpa) (ISO 12947-2:1998/Cor 1:2002 - Martindale tester)

Number of rubs

Over 150,000

***End of Report***

Results
YOUNG SHING TEXTILE TECHNOLOGY &
Rate of Far Infared _ DEVELOPMENT CO..LTD.
Emissivity Nylon fabric containing recycled wafer sio2 matenal

Emissivity Rate=0.921

Emissivity Rate
?

Time(208/every turn)

Test Conditions

L. Test Condition:Temp:34°C
2.Measurement Range:5-14um
3.Test Eqipment:Model-EMS
4.Criterion: ASTM-E 1933

Remark 1. This report is for reference, not for advertisement ar publication.

2. Sample and title of the report are provided by the client. Our lab is caly
responsible for testing and analyzing.
3. Test results are valid only for test samples,




Product application
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(2)ESG Circular Economy Materials: NovoBlack
(Carbon Recycled from Tires)

Waste Tires

Materials of
Textile

{;?f B 0 B3 T<h o 0N §
pInNINg

Expected Benefits

Pyrolysis oi
=4 1. Reduce environmental

Main ingredient

1. Steel wire
2. fiber
3. rubber

impact

2. 100% recycled

3. Improve corporate image
4. Achieve Net Zero

Emissions Goal




benefit

‘CNDz

Carbon Foorprimt
Taiwan EPA

Virgin carbon black

CO2e/Ton

Reduces carbon emissions by 65% compared to virgin carbon black



Test Report

* 1. Pass PAHs test, the total amount of PAHs is less than 15ppm

« BEPAHs(ZIrFTT B EIESY) - BU=) il PAHsA=/VR
15ppm

. 2 Passed plasticizer, RoHS, Reach and other tests.
REACH

BB BB RoHS, Reach S5 i B fZ l

PAHS ==



https://www.npc.com.tw/j2npc/zhtw/proddoc/%E5%8D%97%E4%BA%9EBOPP%E8%86%A0%E8%86%9C/PAHS?docid=F000000417&pdid=F00000041

C to C certificate

CRADLE TO CRADLE

PRODUCTS
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LICENSED MARKS:

CERTIFIED

cradletocradle

BRONZE

Cradie fo Cradle Cenified™ fiors

THE LICENSED MARKS IDENTIFIED ABOVE MAY BE LICENSED TO:

Enrestec INC.

FOR THE BELOW LISTED CERTIFIED PRODUCTS ASSOCIATED WITH THE NAME:

Carbon Black

Only the following products are considered Certified Product(s)
within the scope of this certification and the associated
Trademark License Agreement:

s il

Cradle o Cradle Products innovation Institute CAcbob Bacchp 353

START DATE

i 22 June 2020

CERTFICATION #
4436 EXPIRATION DATE
21 June 2022

LEAD ASSESSMENT BODY: 74
EPEA GmbH - Part of Drees & (J EPEA
Sofamer PART OF DREES & SOMMER

Cartifled under Versicn 2.1 of the Crade fo Crade Certlag™ Froduct Standord
U3 Of Licenssd Morks & suGiect 10 tenms cnd conaifions of e CaCH Trademark License Agreement ond Trademark Use Gucelines.
Croaie 1 Crodie Certiled™ b 0 Gerication mark Icersed Dy fhe Crode 1o Crodks FrocUct Innowaton Istiute

BSI Carbon footprint certificate

bsi. %

Opinion Statement

By Royal Charter

Product Carbon Footprint
Verification Opinion Statement
This is to verify that:  Eprestec Inc. Wdn AHRRAT A R 8]
No. 25, Yongxiang Rd. &%
Fangliao Township LE 2
Pingtung County EoE 2
94041 A 38 25 3
Taiwan 94041
Holds Statement No: PCFV 280-1

As a result of carrying out the verification of product life cycle greenhouse gas emissions, it is the opinion of BSI
with reasonable assurance that:
® The product carbon footprint with the declared unit of one kilolitre Pyrolysis Oil is 671.193 kilograms of
CO; equivalent.
® No material misstatements in this product life cycle greenhouse gas emission statement were revealed.
The product life cycle GHG data quality was verified to be acceptable against the requirements of ISO
14067:2018.

This statement shall be valid for a maximum period of two years after the latest issue date on this certificate.
Should there be a change in the life cycle of the product whose GHG emissions are being assessed, the validity of
this opinion statement will cease.

Z

Managing Director BSI Taiwan, Peter Pu
Effective Date: 2021-06-21

For and on behalf of BSI:
Originally Registration Date: 2021-06-21

Latest Revision Date: 2021-06-21 Expiry Date: 2023-06-20

Page: 1 of 2

..making excellence a habit”

The Bitish Stander ds nstitution s independent to the above named client and has 1o financial terest in the above named clent. This
Iy

Opinicn Statement has been prepared for
e scope, Tt was ot prepared for any other
purpase. The Bitsh Standards st wise) or accept habilky for of in connection
With any cther purpose for which It may be 0 any persn by whom the Opinicn Statement may be read. This Opinion Statement s prepered on the basis of review by The
Betish Standards Fstitution of hformation presented to 2 by the sbove named clknt. The review does not extend beyond such nfarmation and & solely based on . In
rlormation s camplete and ccurats, Any Querles that may arise by vitue of this Ophian

k
No. 37, J+Hu Rd,, Nei-Hu Dist,, Taipei
ish Standards Institution.

14, Taiwan, RO.C

bsi. %

By Royal Charter

Product Carbon Footprint

Verification Opinion Statement

This is to verify that:  Enrestec Inc. RiGAHHURIT A M2 3
No. 25, Yongxiang Rd. A%
Fangliao Township B R
Pingtung County A5 e
94041 KFEg 25
Taiwan 94041

Holds Statement No: PCFV 279

As a result of carrying out the verification of product life cycle greenhouse gas emissions, it is the opinion of BSI
with reasonable assurance that:

® The product carbon footprint with the functional unit of one tonne waste tire disposal service (pyrolysis

is 551.187 kil of CO; equi

® No material misstatements in this product life cycle greenhouse gas emission statement were revealed.
The product life cycle GHG data quality was verified to be acceptable against the requirements of ISO 14067:
2018 and Taiwan EPA CFP promotion management guidelines (including Annex III-CFP data qualification and
verification specification).

This statement shall be valid for a maximum period of two years after the latest issue date on this certificate.
Should there be a change in the life cycle of the product whose GHG emissions are being assessed, the validity of

this opinion statement will cease.

Managing Director BSI Taiwan, Peter Pu
Effective Date: 2021-06-21

Expiry Date: 2023-06-20

For and on behalf of BSI:
Originally Registration Date: 2021-06-21
Latest Revision Date: 2021-06-21

Page: 1 of 2

Validation ana Verifcatan

..making excellence a habit”

armed clert. Ths Opinkon

s been prepared for

Seatement o matters relsting to ¢
Taiwan Headquarters: 2ad Floor,

fu Rd., Nei-Hu Det,, Taipes 114, Taiwan, RO.C
B5] Taiwan is 3 subsidiary of Bitish ation



ISCC-PLUS certificate

oK 4B M EA Tk B 28 ISCC(International

Sustainability & Carbon Certification) &= —EZIK
FAHR O FHEMRERM SIEEEMMEL

NE - B fﬁi@%ﬂﬁ%ﬁ QFELVJJTEEMHLX

RERBHEEME -

ISCC (International Sustainability & Carbon
Certification) is a globally applicable sustainability
certification system covering various agricultural

and forestry biomass, biomass waste and

residues, non-biological renewable materials and

carbon-based of recycled materials.
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Warszawa, 13.01.2022 0795
Place and date of issue

ISCC PLUS Certificate

Certificate Number: ISCC-PLUS-Cert-PL214-
15501221

Bureau Veritas Polska Sp. z 0.0.
ul. Migdatowa 4, 02-796 Warszawa, Polska
certifies that
ENRESTEC INC.
Yongxiang Rd. No. 25, Fangliao Township,
Pingtung County 940001, Taiwan (R.O.C.)

complies with the requirements of the certification system
ISCC PLUS
(International Sustainability and Carbon Certification)

This certificate is valid from 13.01.2022 to 12.01.2023.

The site of the system user is certified as:

Collecting Point
Pyrolysis Plant
The scope of the certificate
includes the following chain of
custody optionS' Mass Balance
B

ey
uc.. “ha S,
I\'rr’\’!y"\ S -

Stamp. ..lgr'an.te ﬁmng paﬁ

The issuing Certification Body is responsible for
the accuracy of this document.
Version / Date: 1 (no adjustments)/ 13.01.2022

Page 1 of 2



Raw materials are free of eight heavy metals
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Republic of China patent:M628635 o

v I e ORI

Yarn specifications:

/“Global Recycled
w Standard




(3)ESG Circular Economy Materials:Biomass
Inorganic Antibacterial Material (Ca™ Warm)

eCalcium carbonate (CaCO3), the main component of eggshells, is converted into calcium
oxide (CaQO) through heating and calcining at high temperature.

eCalcium oxide becomes alkaline calcium hydroxide (Ca(OH)2) in the presence of water -
Reactive oxygen species formed are extremely reactive, creating antibacterial ability.

Egg processing plant

Ve

! tibacterial textlle agpllcatlon development

e e A

T)blilﬂl]“ﬂﬂﬂl‘?ﬂﬂlﬁ]S&

Eggshell waste

Taiwan'’s discarded eggshells swpEEg

are approximately 46,000 % 46§ OO(ﬁEEX/E : ﬁ} )
tons per yearincinerated as ' -~

FEEERFA  Waste reduction

H and reuse

Eggshell-CaO

waste ’ 0 )
Prodyce bottom slag and reduce | {5z stizRE & purifcaion

the incineration efficiency of the | E4IEEE K EFEE R &
incinerator {EXERY B IR IR Ssprzenset




Eggshell wasteWashing,
stripping and rough
grindingHigh
temperature 900°C
calcining
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Production process

Biomass antibacterial
materialsFine
grinding and
dispersion
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properties

v'Low thermal conductivity({£Zi{&E)

v Textiles can keep wearer cool in the summer and warm in the
winter(ZEER)

v’ Antibacterial
v'Far infrared
v'UV resistant
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v'UV resistant
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Nano-eggshell materials in textiles reflect and scatter
UV rays across the entire spectrum
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v Far infrared

ReponNe  A2240199991118

91%

Test Report

v’ Antibacterial

>99.9%

Tests Conducied (As Reguewad by e Clicat)

1 Odour (GB 18401-2010)

SGS

Test Rt
Tesaed lzms) o Sueadand Reguirenc
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! Eariefcered Redistion sevpertice*  CRT I0127-2015)
Teued Bt e Standand Regquarement
.
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Textile Laboratory
Test Report

Test Results:

No: TX41338A /2023 /LI Date: Dec. 25, 2023 Page 2 of 2

Antibacterial Finishes on Textle Materials (JIS L1902:2015)

As received
Test Bactena : Staphylococcus aureus BCRC No. 10451

Absorption Method CFU LOG

The test inoculum (CFU/mL) 1.8x10* 53
Control specimen at  Ohr (Cq) 31x=10* 45
Control specimen at 18hr (C,) 1.6x107 72
Testing specimen at  Ohr (Ty) 3.7=10* 46
Testing specimen at 18w (T)) <20 <13

Antibacterial activity value (A)
Control specimen growth value (F) |Testing specimen growth value (G)| ' = v
F = logC; - logCo G = logT, - logTo A= (logC: "l"f‘;"é”"r‘ logTe)

-2.7 -3.3 >6.0

Note:
1. The test report merely reflects the test results of the consigned matters of the client and is not a certification

of the legitimacy of the related products.
2. The report Is In vain If it Is partly reproduced or used.
3. The test Inoculum shall be at 1.0°10° 10 3.0"10° CFU/Mm
4. Control specimen growth value (F)shallbe = 1.0
5. Antibacterial activity value (A) calculation, in the case of log C; > log T;, substitute log Co for log 7o
6. Antbacterial activity value (A) shallbe 2 = A < 3 for Effect antibacterial property.
7 Anthartarial activity valia (A) shall ha 3 = A for Full affact antihactanal proparty

Tested by relevant SGS laboratory.

*** End of Report ***



Product application




(4)ESG Circular Economy Materials:Biomass
Inorganic Antibacterial Material (Sea Wool)

e Calcium carbonate (CaCO3), the main component of Oystershells , is converted into
calcium oxide (CaQO) through heating and calcining at high temperature.

eCalcium oxide becomes alkaline calcium hydroxide (Ca(OH)2) in the presence of water -
Reactive oxygen species formed are extremely reactive, creating antibacterial ability.

Taiwan'’s discarded
Oystershells are
approximately 160,000 tons
per year Incinerated as waste

Mixed

melt
granulation
spinning

Surface modification

Fishermen's Association processing plant

Waste reduction
and reuse

Oystershell
wasteWashing,
stripping and rough
grindingHigh
temperature 900°C
calcining

Biomass antibacterial
materialsFine
grinding and
dispersion




v’ Dongshi Fishermen's Association
Certificate of origin of discarded
oyster shells
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v No toxicity report
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none detected
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Test Conductad :
Test Reait Summary:
Test Jtem Unit Test Methad Eal RL
| Heavy Metal
With reference to 1EC 62321-
S 2013, by microwave or add
Cadmiumn (Cd) Cortent pom Ggetion and determined by ND 2
10°-0€S.
With reference to 1EC 62321-
S 2013, by microwave or acd
Laad (Pb) Content PPN | cection and determined by ND 2
10P-0ES.
With reference to 1EC 62321-
4 2013+AMD1: 2017, by
Merary (Hg) Content ppen or acd d ND 2
and determined by ICP-OFS.
With reference to 1EC 62321-
7-2- 2017, organic solvent was
used o dissoive or swel
Chromium VI (C**) Contentt pom | sample matrix, folowed by ND 8
alkalne digestion and
detmrmined by UV-Vis
Sopxtroobatomessr,
Polybrominated Biphenyls (PBBs
Monobrominated Biphenyls
(MonoBB) ppen " S
D;-.gnnm Biphernyis o N 5
Yﬁ:.:nmm Biphenyis ppm ) 5
Te;-;bgtw Biphernyls ppm ND 5
-leww With reference to 1EC 62321-
PereaBi) ppen | 6 2015, by solvert extraction NO 5
e and determined by GC-MS and
(HexaBB) phenys ppen | further HPLC-DAD confirmation ND 5
Heptabrominated Biphenyis N OCEIRY- D .
(HepeaBl) s
Octabrominated
(Octa88) o ® ’
Nonabrominated Biphernyls pprn N 5
Decabrominatad Biphernyd
(DecabB) ppen " S




v Antibacterial v Far infrared
v 99% v'92%
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ReportNo.  A2240159991116 Page 3of4
Test Report » _
‘wsts Conducted (As Requasted by the Clisat)
1 Odour (GB18401-2010)
ReportNo.: A2240172176101003 Page 20f3
Tost Result
Tested Bam(s) 501 Standard Requiremosnt
Test Medhod: Cdour Ne odour No odour
GB/T 20944.3-2008 Textloe:-Evaluaticn for antihactsrial actvity-Part 3: Shake flask method.
Working Schetion: 0.03z01L PBS
Contact time: 18 hours Tosted Bamis) Test Rosult i
Tost sample: 0.75g 001 bafore wash &
Tent jsmeg: Far Infrared Emisaivity 092 =088
Staphylococcas aweas ATCC 6538 Faz Infrared Radiaticn 2
S = 16T =14C
Texst Rezult(s): Effect Evalmation Eave Far Infrared Radiation Proparty -
Coatrol sanple Test sample
- - SGS lested SamplePart Description
X Conmmm Car.ennnoa G:}..o.&gf Anthacterial No. CTISanple ©  Description
Test Organises | of bactsria at of bactaria ofbactecia |V activity HEXRE ql 3 001&.. e gty S15Tiod by T FanaPisn S S Ecation &
0 comtact timme | 22T 150 I e Y (%) TestReport #sa: THISIO /2023 /IRAM: 2023 % 054 2 aRa: =2 = K = m“‘"' Smppaindh i e e L A,
W0,CFUmL : : incubason | cemmel B PEEES NG
T WiCFUmL | QuCFUmL
Staphylococcss FAMR (KA A KRB IS L1902:2015) Photo(s) of the sample(s)
aous ATCC 26-10 58<10¢ 33-10° 14 88 - ek fs: 4% & Hkih Staphylococcus aureus BCRC No. 10451
6538 AU CFU L0G
M ¥ (CFU/al) - 2x10° .
WEp 0 HaR () . 8x10° 4.
. . o HEs 18 L ahE () X107 i
Evaluation for antbacterial activity : Wnm0 L BEE (1) 5.s:m: 47
When antibactecial mate to Swpiylococous aurews xd Escherichia coll not less & 7 hii 8L ARY (T) 1240 L1
. : . i HEMHEE (F) ERRHEE ) amed (1)
anthacterial rate to Camdida albicams 35 not less tham 60%, the submitted sample F-logCe-logCe G-logT-logTs A—(logCr-llot;grfo))-(logﬂ-
anthactenal effect. 2.8 2.6 5.5
iE:
L RIS BB AT B FRRBMRE R R HE DA -
2. AWE R BALARER o
3. @RS 1. 0¥10°-3. 0%10° CFU/nl -
4 HEEMAEE) 2] 0 KA RBAL -
5. JAAMAE (DastE, & loglh >logT+ A1 logloA K logh -
6. REFHEAE 2 = A <3 ARFMBUR -
T RAEMEWE 3 = A0 hrk RERBLR -

SRR SCS A MW E AT wive clhoert £ eal: oo e cat oo steploiet Cat OTSSTEB1M00  Coeplaint E-matoompdaint
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properties

v'Low thermal conductivity({EZ1{EE)

v Textiles can keep wearer cool in the summer and warm in the

winter(% g ER)

v’ Antibacterial

v'Far infrared

v'UV resistant
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Antibacterial textile application development




(5)SILEX COOL

SILEX is the second most abundant f* &
element in the earth's crust and the source of pa b,ai

1fe. ] 26.4% of th ] quali w—u_ e
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Test Report

ReportNo.  A2MQ159991118 3of4
Tests Conducted (As Requested by the Clisat) GB/T 35263'3.01 7
1 Costact Transiest Cool Feeling T 35263201

Tost Rosult -
Tested Hem(s) w1 Standard Requirement
Contact Cool Fesling = 2
Kippms 0313 czes) 20150 e +5)

: Can be chaimed 3 bhavs comtact mamsient cocl

Conclazion faaking -
Tested Sample Part Dezcription
No.  CTiSwpiel Desciption Q-max 0.31
1 001 Grey knined fabric J/(sz.S)

Photo(s) of the sample(s)
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